

MEMBRANE TEST RESULTS

PROJECT NAME: TENJAM/2016 LABORATORY TESTING/GA

SAMPLE DESIGNATION: Tenjam DuraFLEX

ASTM D4833
Puncture Resistance
(lbs)

- 1. 206.7 Orange
- 2. 171.0 Blue
- 3. 150.7 Red
- 4. 173.7 Red
- 5. 155.4 Red

AVG 171.5

STD 22.0

SAMPLE DESIGNATION:

ASTM D4833
Puncture Resistance
(lbs)

- 1. -
- 2. -
- 3. -
- 4. -
- 5. -

AVG 0.0

STD #DIV/0!